I

ajualo ap OIDIAISS Bp OjusWENedap 0JjSaNU B SlWE|| 'BpUal} B| B JSAJ0A 8P Sajuy

sawialA - s8un 'BjualQ wrd g - 'we g ' y80ME-888-1
;sajuej|e) sezald ‘sewajqosd ‘seyunbaid? @

eidwon ap eysey T 91ag 9p OJIWNN

OV OSIORI NS ANNPQY

.

S oeocs

Segeeste o000

[ 1]
2

2yqaozoeaM# 13aOn
sv.id3and ¢ i )
3d 313NIGVO l1va°)l @

LO86L00 # OINDILYEY

ITEM #0019801

2-DOOR CABINET

MODEL #KB3020DR2

(®KoBALT

ATTACH YOUR RECEIPT HERE

SerialNumber _______ Purchase Date

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-888-3KOBALT, 8 a.m. - 8 p.m., EST, Monday - Friday.




PACKAGE CONTENTS
] 10pEjaAIN BlEd r 1 aseg 3
1 BYoaIap BHang | i Jouadns aped a
L epiainbzy epang H i ooalap ope’ )
1 ajpaw ap es|day ) i opiainbz) ope g
Jouayul esiday Joumso aued v

i 4 !
avaiNyd | NoIodiMos3al  |3iuvd Mavalinyo|  NOIodiMos3a  |3Luvd

PART | DESCRIPTION | QUANTITY J§ PAR D RIPTIO QUA
A Back 1 F Bottom shelf 1
B Left side 1 G Middle shelf 1
c Right side 1 H Left door 1
D Top 1 | Right door 1
E Base 1 J Leg leveler assembly 4

INDVYdWNI 130 SOAINILNOD




€

ASSEMBLY CONTENTS

sdijiiyd topejiuicisap (sepinpoul ou) afejquesus (o eied seluesacau sejusiwelsH

(1esedwasap odway |2 aAn|oul ou) sonuiw g¢ :afejquesua ap opew|}sa odwal]

UQHED 8p 0ZO0J) UN OWoD ‘anens ‘eldwi| aiaiadns eun 21qos s|jquesus as

oynpoid ajse enb epusiwooal ag ‘ojsandas ap sezeid se| eied 8jusi|d |8 OIDIAIES UCD OJOBJU0D

us asebugd 'ojonpoid |9 JEjqUIBSUS Sjuaju| OU 'BpEUER B)SA O B)je) aped eunbie 1g "sojuawsa|e

ap sopiusjuca A SopIuSUOD ap Bjs|| B| ua a2ipul anb o] |e anbedwae |8 ua sezeid se| aledwo)
‘sejuasasd ugjsa saped se| sepo) anb ap asainbase ‘ojonpoud |sp Jejquiesua e Jezadwa ap sajuy

NOIDVHVYd3Hd

‘ope|jqesua
o0 Bfed ua peplun | Janow A Jejuens| eled Sependspe SEJIUDS) SB| JBzZIin S1dWsIs SpJanday «
uoizoajoid ap sajuenb ap osn |8 epuaiWwodal 85 "sope|ye seunbss o se||uo Jaus) apand [BjeW |J «
‘|eyaw ap sezaid se| Jejquesus A Jefsuew |e opepino eBuaj «

JUSILBLSOBWIE 8P Bpeuasip
ugiouny g ap Bien} es00 Janbjend esed pepiun B1S8 JEJIPOW O 'pepiun e aiqos aued 0 as1d ON «
ONINYYM

epeasap ugeejsuy| g eted ewixew efiied ) Jeuluusiap gjsiequoed un
UOO JEYNSUCO O UGIDOTUISUOD 8p $8[e00] SoBIpod soj 8)nsuco 'pased BuN US SBPEpIUN SBUBA JEJUOW [y
'sopelpend A sopewoyd ugjse sejsod so| anb asainbase ‘paled g| ua pepiun B JEJUOW [y «
“BpUBISUNoD eunBuiu ofeq pepiun e} ua euljosel apienb op «

opeqoide

ajuaidioas un us sopeinfase ugiss anb SOUSLU B PEPIUN B| US ST|qELUEYUI SopInb)| SUSJBWIE ON «

“sepand Sg| us ajusWaULICHUN
sebieo ejnquisip @ (epand Jod xew selq) g) epand e) us ojusiweusoew(e anbiesaiqos o -
“pjusLuauLopUn sebied eInqu)sip ‘Jouajul Sjue)sa o olpaw [snbeue |8 us sojnaipe apient opueny .

‘pepiun g ap
Jouadns sped e| us sopesad o sojjens sojalqo sepsent Q (‘xepy ‘seuq)| 00}) |enbeue efiedsiqos oN «
NOIDNVYO3¥d
. avanIN9as 3a NoIovIWxoANI
E e zme0 L ue0
ojjiwio], Z e i
|euoBexay | ey
FIE X 8 goson ojjiio] pased ap 8107 oouoie ap sjeulion

Ze-g#t W el X 2E-Bif

=S |
o © ©

¥ uen ] 2z Weg
(1) Byoasap epand £ g jueg g JuEeD (opejquiesus aid)
(H) epsainbzi eyend g ap leuoBexay easan ojuiop ool
(opejquiesus aid) vZ-0Lit 2L X PZ-0L# ZIL X Ze-g#
esfesiq e| ap Jopesed
—D @

0 ©

@

JTEWVYSNIT 30 OAINILNOD

@

@
S—mw

®
@E‘jl e
] 24

Hinge Pin
#8-32 x 1/2in. #10-24 x 1/2in. #10-24 (preassembled
Screw Screw Hex Lock Nut to left door (H)
(preassembled) Qty. 8 Qty. 8 and right door (1)).
Qty. 22 Qty. 4

@ @ O
[ =

A #8-32 % 3/8in. #8-32
Wall Strap Bolt Nut #8x 34 in,

cal .
Electn;?y B;mhmg Qty. 1 Qty. 2 Qty. 2 Screw
A Qty. 2

A SAFETY INFORMATION

CAUTION

« Do not overload shelf (100 Ibs. max.) or store loose or heavy items on the top of the unit,

+ When storing items on the middle shelf or bottom shelf, equally distribute loads.

+ Do not overload doar storage (5 Ibs. max. per door) and equally distribute load on doors.

+ Do not store flammable liquids in the unit unless they are secured in an approved container.

+ Do not store gasoline in the unit under any circumstances.

+ When mounting unit to wall, ensure studs are plumb and square.

+ When mounting multiple units to a wall, check local building codes or consult with a contractor to
determine the maximum load rating for your desired installation,

WARNING

+ Do not stand on, step on, or alter this unit for anything outside the designed function of storage.

+ Use care when handling and assembling metal plates.

« The metal may have sharp edges or corners. The use of protective gloves is recommended.

+ Always remember to use proper lifting techniques when moving the boxed or assembled unit.

PREPARATION

Before beginning assembly of product, make sure all parts are present. Compare parts with
package contents list and hardware contents above. If any part is missing or damaged, do not
attempt to assemble the product. Contact customer service for replacement parts.

It isdrt?corrgmended that this product be assembled on a clean, soft surface, such as a piece of
cardboard.

Estimated Assembly Time: 35 minutes (does not include unpacking time)

Tools Required for Assembly (not included): Phillips screwdriver




ASSEMBLY INSTRUCTIONS

1. Slide preassembled #8-32 x 1/2in.
screws (AA) into keyhole slots of back (A)
to connect left side (B) and right side (C)
to back (A). Tighten the #8-32 x 1/2 in.
screws (AA).

Note: Be sure to keep back (A) on a soft

surface, such as carpeting or a piece of
cardboard, to protect it from scratches.

Hardware Used

@ #8-32x1/2in. l@f x8
Screw g

2. Screw leg leveler assemblies {J) to base
(E) until tight.

Note: Ensure all four legs are level before
maoving on to the next step.

OPTIONAL

To move the unit freely, you can install
4-pk. Swivel Casters (ltem #0112281,
sold separately) in place of the leg
leveler assemblies (J). Simply install
swivel casters onto base (E) using
preassembled hex bolts and locking
washers on base (E}.

OPTIO

NAL

(3) eseq e} e pepunbas ap ejspuele A
|euoBexay eosan) se| opuesn (3J) sseq g e
seuojelf sepans se| ajejsul syuawiadunsg
() sauopejanu sejed se| ep saaua
(opeledas apuaa as ‘| 8ZZ | LO# OIN2IUE)
seuojent sepani { ap 1y [@ JejESUl

apand sjuswalqgy syeulqeb |2 Jerow eied
IVYNOIDdO

osed owpxoud e Japesoid ap sajue [aal
ug)sa sejed onena sej anb ainbasy :ejoN
‘opejeide
apanb anb eysey (3) aseq e e ()
S2I0PEJ2AIU 3D SEJqUIESE SB| 3||ILI0YY ‘2

ojjiwioy,
8X &Yy ZIL X Z8-8# @

sopesn sojuawalg

sauofe) ejuod opabsjoid ejed

UQHED ap 0ZOJ) UN O BIGUIOJE BUN OWOod
‘epue|q aipadns eun aqos (y) Jousjsed
aped e| Jjausjuew ap asainbasy LlON

(vw) .2/L X Ze-8# Of|1ui0] aidy

() Jousisod aped gl uoo (9) oyosisp

ope| @ £ (g) opsainbz; opey je (v) Jousjsod

aped ej ap sajediouud seinuel sej ua (yy)
opejquesuaaid ojjwo) Z/L X ZE-8# 201ISaQ "}

IT1GNYSNI 30 SINOIDINHULSNI




VBIHYY 30530 Y1SIA

epejquIesua pepiun e| ap

Jousysod aped e| us sajeuoBexay seasan A
seuejd SejopuUBIE "UQIDEl Sp SO||ILIC) SOf UoD
ajeuiqeb Jopeedsa ajjuoy

‘Epejquesus
pepun g ap Jousisod aped e e ajauiqeb |ap
Jousjul |ap sapodos so| £ Joueixs ajauigeb
18P saliodos ‘seue|d sejapuele 'apiogal ucd
senian) 'alenuied ap sojwo) opuely ‘'sjpuigeb
12 e1ed pased ap spodos ap Iy |2 sjelsuy|

‘g osed [e efeA ‘ou IS

‘(opesedas sod apuaa as anb '9zZaSHED #
ojnopuy) paied ap apodos 3p Iy 12

Juinbpe agap ugique) '(opesedas Jod apuan

as anb '£89£010 # OINDIUY) WLIEN-Y |2

opuez!mn paied ej ua pepiun e| JeBjoo B BA IS

TVYNOIDHO v

_ |euobfiexay eotan]

b /’1;» vT-OL# @

: ojjiuio].
rX D ZIL X $2-0l

/g ojjuioy.
X I X -
L S ZIL X ZS-g# @

sopesn sojuawajgy

(W) .24 X 26-8 # opejquesuaaid sojjiwio)
12 eudy +(3) sseq e esed (9) oyoasap
ope| 8 £ (g) opiainbzi ope |3 Jeaucd
esed (3) aseq e| sp cisjue|sp apioq
12 ua (02) ¥2-01 # sajeucbexay seasan)
A(g9) 2 X ¥Z-01 # Sojjwo) so| sjaude A
apasu] '(3) 2seq e| e opejquesuaasd (vy)
2L X Z€-8 # So|wo) soj ua | osed |9 ua
EPE[qUWSUS PEpIUN €] 8P SEINUE Se| auasy| ‘¢

ITENYSNI 30 SINOIDONYLSNI

ASSEMBLY INSTRUCTIONS

3. Slide keyhole slots of assembled unit

from step 1 onto the preassembled
#8-32 x 1/2 in. screws (AA) of base
(E). Insert and tighten the #10-24 x 1/2
screws (BB) and #10-24 hex lock nuts
(CC) to the front edge of the base (E)
to connect left side (B) and right side
(C) to base (E). Tighten preassembled
#8-32 x 1/2in. screws (AA).

Hardware Used

@ #2xizin & x7
Screw

1024x12in. 65 xa

Screw Eg
#10-24 &) xa
@ Hex Lock Nut =
4. OPTIONAL

If you plan to hang the unit on the wall
using the K-Rail™ (Item #0103683, sold
separately), you must also purchase
the Wall Bracket Kit (Item #0345926,
sold separately). Otherwise, proceed to
Step 5.

Install the Wall Bracket Kit to cabinet by
attaching camiage bolts, flange nuts, flat
washers, outside cabinet brackets and
inside cabinet brackets to the back of
the assembled unit, Screw in cabinet
spacer with truss screws, flat washers
and hex nuts to the back of the
assembled unit.

o .,
TOP VIEW
Carriage bolts
I
Outside cabinel ———— SRS
' '
' ]

Inside cabinet j:| r—‘— i
brackets v i
' i

Flat washars ————=== == ||

Flange nuts r
| ‘\\\__\_  Tussscrews
il Wig=g<  Cabinet
| . —"S’ T spacers
Hex puts ] & Flal washers.

3
S




ASSEMBLY INSTRUCTIONS

5. Install the bottom shelf (F) by tipping it
to the side and inserting it into the
cabinet. With bottom shelf (F) at an
angle, align the cut-outs on the bottom
shelf (F) with the back seams caused
by left side (B), right side (C) and back
(A). Carefully lower the bottom shelf
(F), ensuring the front of the bottom
shelf (F) goes over the front flange of
the base (E).

Determine the location for the middle
shelf (G). Repeat above method to
install. Please make sure middie shelf
(G) snaps into the hooks on the back
(A) and the front of left side (B) and
right side (C).

6. Slide and tighten the preassembled
#8-32 x 1/2in. screws (AA) in the top
(D) to the keyhole slots of the
assembled unit, Tighten #10-24 x 1/2in,
screws (BB) and #10-24 hex lock nuts
(CC) to the front edge of top (D) to
connect the left side (B) and right side
(C) totop (D).

Hardware Used

@ #8-32x 1/21in. '\%} x7

Screw

15y #10-24 x 1/2in. -f-i?‘-,
Screw @T

#1024 P~
cc) Hex Lock Nut o7 X4

x4

J= |euoBexay easen )
X 4 %
PE e vZ-OL#
& ojliwo]
X G Zibxvzor G
a ojjiuio]
X By anxzese @

SOpES() SojusWa|3

() sousdns sped e e
erey (D) oyoaiap ope| |8 A (g) opiainbzy
ope| |2 Jepauaco eled (Q) Jousdns sped
€] ap eiajuejep aped e| e (00) ¥2-0L #
ssjeuoBexay seassn} A (ga) . X 201 #
S0J|ILLo} Sj3udy "BPEIqQUIESUS PEPIUN
| ap semnuel sejJod (g) Jousdns aped
e ua (V) % X 2£-8 # opejquesusaid
so|wo) |2 ajeude A anbojon "9

‘(o) oyoauep ope 8 £ (g) opsainbzi

ope| [ap ajuay |2 A (v) Jousisod sped

€| ua soyoueb so) us sleous (9) opaw |ap
esidal ef anb asaunbase ‘one} Jod “Jejeisul
esed ousiwipsooud [ ejiday (D) oipsw
esidas gjap eused ugDEdIgN B aUILLBla]

'(3) eseq g ap [EU0y BPIOGAL [P BWIDUS
Jod efen (4) Jousjui esidal e) ap eisjuesp
ayed e opueinbase ‘() Jousjul |anbeue
|2 sleq sjuawesopeping ‘(v Jousisod
aped g| A (0) oyoaiap ope| ‘(g) opisinbz|
ope| ap sjquiesus |2 Jod sopesned
Joussod aped g ap sapiogad S0| Uoo (4)
Jouajul esidal ] ua Sapodal SO| Jeaule
‘oinBue un us (4) Jousjul |enbeue uoD
‘gjauigeb |2 U OjopuUBYasU| @ OpE| Un BloeY
opueupul (4) Jousjul esidal |9 ajeisu] S

ITENVYSNI 30 SANOCIDINULSNI




o @\

Jousu|

ojuioL
WPIE X 8#

zx @ eosons ze-or ()
ex W) oywol e xze-er (P

P

Jed ap eauon @
y,
X @ copgle op aleufoo EP)

sopes( sojuawajgy

() Jp/E % 8 # SOljwo)

uo2 paled el e owanxa oo |3 ainfasy
‘(HH) z¢-8 # seosan} A (99) .8/€ X
ZE-8 # So|wo) uod (y) Jousjsod aped
€| ap Jouadns aped e| esed (44) pased
| 9p BSLI0J B| 9P OWAJXa Un ajjiLUoly

FA S i)

L x

‘(v) Jousysed aped g
2p JOUBIXE |9 BPSAP [ESUSD O[YUIO (3 U
(33) coupse sjpullog o ua afeous ‘g

px Q1) eibesiq g| @

ap Jopesed

opesn ojuawa|3z

(1) eyoauap
euand e| eied ojuanuipaoosd @ elday

‘(Q) tousdns

aued g us ojjiue |3 ua (77) Jouadns
opejejsul-aud eibesiq e| ap Jopesed |2
alndwa A (H) epiainbz| epand e| ap Jousdns
aped g Jeaue 'ainbas Jousyul eibesiq

B| uo) ‘(3) sseq e| ua Jousju) eibesiq e} ap
Ojjiue |8 uo2 BjOpUEaUI|E SjUSWESOPEPIND

A (H) epiainbz) epand e| ap Jouayul

aped e| ap saney} e (77) opejejsutaid
Jouayul eiBesiq e] ap Jopesed |2 opuelndwsa
{H) epuainbzi epand g| sjejsul ‘equue BI9EY
ojuslweusdBw|e ap seuejsad sej uoy 'L

FTIWVYSNI 30 SINCIODNYLSNI

ASSEMBLY INSTRUCTIONS

7. With the storage tabs facing up,
install the left door (H) by pushing
the pre-installed bottom hinge pin
(DD} out through the bottom of the
left door (H) and carefully aligning it
with the bottom hinge bushing on
the base (E). With the bottom hinge
secure, align the top of the left door
(H) and push the upper pre-installed
hinge pin (DD) into the bushing in
the top (D).

Repeat for the right door (1).

Hardware Used

@ Hinge Pin (I W x4

8. Snap in the electrical bushing (EE)
into the center hole from the outside of
back (A).

Screw one end of wall strap (FF) to
the upper side of back (A} with #8-32
¥ 38 in. bolts (GG) and #8-32 nuts
(HH). Secure the other end to the wall
with #8 x 3/4 in. screws (II).

Hardware Used

@ Electrical Bushing @ -

@ Wall Strap

x1

@ rss2xwsinBot (umm x2

@ #ea2nu ) x2

#8x 34 in.
0 s frosmme x2

== Cabinet Back




OPTIONAL K-RAIL MOUNTING INSTRUCTIONS

1. Ensure wall studs are plumb and
square. Place the K-Rail” (ltem
#0103683, sold separately) on the wall
studs at the desired location, with the
center of the K-Rail™ a minimum of
30-1/2 in. from the floor, Level the
K-Rail™ and mark the location. K-Rail™
must be attached to a minimum of 3
wall studs. Attach the K-Rail” to the
wall studs at the marked locations
using two wood screws (not provided)
per stud.

2. Position the top outside cabinet
brackets onto K-Rail™ as shown.

Lift the cabinet and insert the top
outside cabinet brackets into the
K-Rail* on the top. Gently rest the
cabinet spacers against the wall.

NOTE: If the cabinet spacers do not
rest on a finished wall or on wall
studs, additional wall support may
be needed to properly level the
cabinet.

el

Minimum
30-1/2 in. from
the floor

osid j9p ,.2/}-0€
ow|ujw

“ajauigeb

|2 sjuswepenoape Jejaalu eied paled
ap jeucioipe ofode Jebaibe ouesaosu
1as apand 'paled e| ap sajsod ua

0 epeuiuus) paled eun ua uedode as ou
ajeuiqeb [ap salopeledss so| 1S (W LON

‘pased

B| BJjuoD a)8ulqeb [ap salopenedsa

SO| SjUSWSABNS JESUBISE(] “Jouadns
aped B| us wlEY-) [SU |9 8100S BLISXD
apodos |2 apasul @ apuigel |9 sjuenaT

"BNSANW 85 OWOD willey-3
12 a1qos sj2uigeb |ap Jousixe sauodos
s0| ap Jouadns aped gj anboje) ‘2

‘gysod epeo Jod (sopmnjour ou)

elapew eled so)||UI0} SOP OpUBZInNN

sopeosew saiebn| soj us pased g| ep

sajsod 50| B ley-y (e 8)0suog ‘pated sp

sajsod € ap owlujW un aqos asIejuoL

808P IIEY-Y |3 "UQIDEDIGN B Jedsew

A JEy-3 12 ajpalN "osid |2p sepebind

2/1-0€ 8p Quwiiuiw un Iley-3 e| ap

onua |2 ued ‘opeasap Jebn| |2 ua pased

ap sajsod so| ua (opeiedas Jod apuaa

as anb '€89£010 # OINOIMY) ey-H

|2 anbojo) ‘sopespend A owald e usisa
paied ap sejsod soj anb asainbasy -\,

« V"M 131 2P Irv.LNOW 30 TYNOIOdO SANOCIDONALSNI




-gjaude A ajsuigeb |e sew opensoe
A (1) eyoausp epand ej ap Jouejul
aped e| ap Jousju; @ Jousdns aped
€| ua (77) sepand se| ap sauell|
50| uejains anb sojjuo) so| aloly "2

‘eipenoss ek owold e
ug)sa saysod so| anb ap esainbase
A pased e| ap pepiun g eBienx3 q|

*(r) saiopejaniu sejed se| aisnlpy ‘Bl

elanj seysnd sg| ap sauBwW| 2

OpEjaAlU BlSE U pEPIUN '|

ajsnle ap

uelaD oU sepand

‘(s) aue)sal c1yuo |

ue sjuawyoe) Jefeaus agep (s) ojjiuio}
|2 ‘eiopeiopad |@ Biljal 85 opuBEND
'$0||IULI0} SO0 so| ajeude Jebn|

ns us eiopelopad |9 oD ‘ugEaUlE
| Jezio} esed soselnbe soquie Jod
esopelopad epedind ap g/¢ e alndw3g
-‘ouBwW e sjalde A sopeaule solslnbe
s0| SOpo) Ua sojjiuio) soj anbojod

VALLOIHHOD NQIDOV

‘opeipe|ejaid oialnbe

|2p ugIoBDIgN B| U SoIqUED
souanbad uesonoud |ejow op
efoy ap se|einjeu sapepaidold

| VYSNYO 378VHE0d |

*(s) cualnbe
|8 us ueaule
as ou (s) ojpuio ]

YiNa1g0ud

SYW3790¥dd 30 NOIONT0S3d

"BPR|QUESUS PEPIUN B| 8p

Jousdns aped e| us ( €584 LO# OINIUY
opeledas Jod apuss as) elapew

ap ofeqesy ap aipadns e| anbojod

I

YY3AVYIN 30 Orvavyl 3d 3i101443dNS TYNOIDdO

OPTIONAL WOOD WORK SURFACE INSTRUCTIONS

1. Place the Wood Work Surface (ltem
#0114853, sold separately) onto the
top of the assembled unit.

TROUBLESHOOTING

B

/7

PROBLEM |

Screw(s) will not
align into hole(s).

POSSIBLE CAUSE

Natural properties of sheet
metal cause slight changes in
pre-drilled hole location.

CORRECTIVE ACTION

Place screws into all aligned holes
and hand tighten. Push a 3/8 in,
hole-punch through both holes to
force the alignment. With the hole-
punch in place, tighten all other
screws, When the hole-punch is
removed, the screw(s) should easily
fit into the remaining hole(s).

Doors will not
remain closed.

of adjustment.

1. Unit is not level.

2. Door magnets out

1a. Adjust the leg levelers (J).

1b. If wall mounted, remove the unit
from the wall and ensure the studs
are plumb and square.

2. Loosen screws holding door
magnets (LL) on the top and bottom
of the inside of right door (1) and pull
closer to cabinet and retighten.




LIFETIME HASSLE-FREE GUARANTEE

0L

This product carries a lifetime warranty. If the product is found to be defective, please call 1-888-
3KOBALT, 8 a.m. - 8 p.m., EST, Monday - Friday, or return the item to the place of purchase with
a copy of the original sales receipt, The distributor will, at its option, repair or replace the product.
This warranty gives you specific legal rights, and you may have other rights that vary from state to
state.

REPLACEMENT PARTS LIST

For replacement parts, call customer service at 1-888-3KOBALT, 8 a.m, - 8 p.m., EST, Monday - Friday.

PART | DESCRIPTION PART # PART: DESCRIPTION | PART#
A Back EDS19801-A AL | #8-32 x 112 in, preassembled screw | EDS19801-A4
B Left side EDS19801-B BB | #10-24 x 1/2in. screw EDS19801-BB
c Right side EDS19801-C CC #10-24 hex lock nut EDS19801-CC
D Top EDS19801-D DD | Hinge pin (with plastic bushing) | EDS19801-DD
E Base EDS19801-E EE | Electrical bushing EDS19801-EE
F Bottom shelf EDS19801-F FF | Wall strap EDS19801-FF
G Middle shelf EDS19801-G GG | #8-32x3/8 in. boll EDS19801-GG
H Left door EDS19801-H HH #8-32 nut EDS19801-HH
I Right door EDS19801- I #8 x 3/4 in, screw EDS19801-1
J Leg leveler assembly EDS19801-) JJ Lock EDS19801-JJ
K Left door plastic door cap kit EDS19801-K KK | Key EDS19801-KK
L Right door plastic door cap kit | EDS19801-L LL Door magnet EDS19801-LL

17-10861503 epsnd ap ssuew|| 1 10861503 | euss:ep epand oansid ap ede) iy 1
HM-L0861S03 BAEIT | MM M-L08615Q3T |epsanba epand oagseyd ap ede) iy Bl
rr-10861503 BINpEUAD I r-10861S03 JOPE|2AIU Bp 9jquesu3 r
1-L0861$03 OO} b€ X B 1 10861503 Bldalap eyand I
HH-1086L803 eoson ze-g# | HH H-L0861803 epsainbz! epang H
99-10861S03 Ofjiu0} g/E X ZE-B# | 99D ©-L086L803 eipaw [anbeuy 2]
44-10861S03 pased ap eauod | 44 4-10861503 Jousjui janbeuy 4
33-10864S03 coupgie ep eaulon | 33 310861503 aseg 3
aaQ-1086LSQ3 ,;@;E,"’.,‘;‘Em aa a-10861S03 Jouadns apeq a
30-10861803 |euoBexay exan] pZ-0L#| 2D O-Logslsa3 eyaalap ayed 2
89-10861503 OllIWIo} 2/} X #2-0L# gd g-1086L503 epiainbz; aped g
YY-L0R61SAT | opeiquesuaaid opuiol 7L X 288k | WY V-10861S03 Jousisod aped v

ETE NOIOdINOS3a  [31¥vdll 3Ld¥vd# |  NOIOdINOSIT  [3JLdvd

"SalUBIA - Saun| ap
‘8153 jep mioy “wd g -we g0 1 TWEOME-898-| [B SjUa)D |2 opas B awe| ‘ojsandal ap sezaid eled

SvZ3ld 3d 0ZV1dN33d 30 V1S

‘OpE}Sa B OPE)SS ap UBLEA anb soydalap sono Jaua) apand pajsn

A sooyoadsa sajeba) soyoaliap ep 9| ejueleB gjsg ojonpoud |9 ereze|dwasy 0 eleledal 'UQII03[R
ns B opinquisip |3 ‘[ewiBuo esdwoo ap ogioas |ap eidos eun uoo ojun| guinbpe of apuop Jebn|

|e ojonpoid [8 JaAjoAap O ‘'saulala - saun| ap ‘183 wrd g-we g0 ' LTYIOME-888-| |B SLUE|| JoAE)
Jod ‘osonjosjep sa ojonpoud |2 anb eulLIBIEp 85 IS "EpiA Jod ap ejjueleb eun suay ojanpoud ajs3

SVYIN3TE0¥d NIS VAIA ¥0d 30 VILNVHVO




Printed in USA

1"




(®xoBALT

Thank you for your purchase. ‘e1dwoo ns 10d seroein)

11vaoN )



